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C -Chevrolet >> 2008 >> A -1A1 - Cobalt
06 - FRONT SUSPENSION-STEERING
(1A06-032) 2008-2010 AP SUSPENSION/FRONT (JL9)

| canl | Part#

I Group

ILI Description

Page 1 of 3

Year

| Q| Prd

I Usage

OB

001

11516076

07.347

NUT, FRT SUSP STRUT MT
(M8X1.25, 17.80D) (8.917) (Service
Lane Part)

A 2008-2010 06

002

NS

STRUT, FRT SUSP (W/SPR) (SEE
GROUP 06.000 "STRUT ASM" FOR
DETAILED ILLUSTRATED VIEW)

2008-2010

]

003

11514598

NUT, HEX FLANGE,
M12X1.75X12, 26 OD, 10, 7111M,
(FRT STAB SHF LINK) (Service
Lane Part)

2008-2010 02

004

11514598

07.347

NUT, FRT SUSP STRUT
(M12X1.75X12, 26 OD) (8.915)
(Service Lane Part)

A 2008-2010 04

N

11569856

07.347

NUT, FRT SUSP STRUT (M14X2)
(ACDelco #11569856) (Service Lane
Part)

A 2008-2010 04

22736927

R BRACKET, WHL SPD SEN WIRE
(Service Lane Part)

A (JL9, IM4) 2008-2010 01

W W W W

22736930

L BRACKET, WHL SPD SEN WIRE
(Service Lane Part)

A (JL9, IM4) 2008-2010 01

O] O O

o
o
(o]

|

11589082

BOLT, FRT SUSP STRUT
(M12X1.75X65) (8.900) (Service
Lane Part)

A 2008-2010 04

N

=
=}
N

|

25923941

R KNUCKLE,
Part)

STRG (Service Lane

AP (JL4,JL9) 2008-2010 01

=
=}
N

|

25923942

L KNUCKLE,
Part)

STRG (Service Lane

AP (JL4,JL9) 2008-2010 01

25836292

06.020

L KNUCKLE,
Part)

STRG (Service Lane

A 2008-2009 01

25836293

06.020

R KNUCKLE,
Part)

STRG (Service Lane

A 2008-2009 01

11588890

BOLT, FRT WHL BRG (8.900)
(Service Lane Part)

A 2008-2010 06

& W ms @ @F @S

o
o
©

|

11570091

BOLT, FRT BRK CLPR BRKT
(BOLT, HFH, M12X1.75X43, 24
THD, 21.5 OD, 10.9 STL) (8.900)
(Service Lane Part)

AP (LNF, JL4, JL9) 2008-2010 04

il

|

o
=
o

11589341

BOLT, FRT LWR CONT ARM
BALL STUD (HFH, M10X1.5X69.9,
28.35 THD, 22.3 OD, 10.9,
GMW3359, M-PT.) (8.900) (Service
Lane Part)

A 2008-2010 02

o
=
=

|

11517996

06.174

NUT, FRT LWR CONT ARM BALL
STUD (M10X1.5, 11.2THK) (21.5
OD) (8.917) (ACDelco #11517996)
(Service Lane Part)

A 2008-2010 02

o
—
N

|

25794670

SPACER, S/KNU BRG (Service
Lane Part)

AP (JL4,JL9) 2008-2010

-

09595178

STUD, FRT WHL (PART OF 14)
(M12X1.5X40) (ROUND HEAD
W/SERRATIONS) (Service Lane
Part)

A 2008-2010
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] @ 014 15793213 06.311 BEARING, FRT WHL (INCLS 13) AP (JL9) 2008-2010 02
(W/HUB AND SENSOR) (5 LUG)
(ACDelco #FW301) (Service Lane
Part)

A Service Bulletin applies to this part number. Per GM Service Policies and Procedures, failure to follow bulletin information may
result in the rejection of a warranty claim.

] A 015 25994100  05.809 ROTOR, FRT BRK (5 LUGS) AP37 (LNF, JL4, JL9) 2008-2008 02
% (ACDelco #177-1056) (Service Lane
Part)
H @ 016 11561143 08.921 NUT, PUSH-ON, M12X1.75, 3 2008-2010 04

THK, 21.5 OD, SAE1050 STL,
GMW3359 (FRT BRK ROT (PUSH
ON)) (Service Lane Part)

[] By 017 10289657  06.056 NUT, FRT WHL DRV SHF AP (LNF, MU3) 2008-2010 02

(M24X2.0X19.6) (W/WASHER)
(Service Lane Part)

O 018 NS CALIPER, FRT BRK (SEE GROUP 2008-2010
04.000 "BRAKE CALIPER/FRONT"
FOR DETAILED ILLUSTRATED
VIEW)

15232501 06.170 BUSHING, FRT LWR CONT ARM AP (FE5) 2008-2010 02
(PART OF 22) (REAR) (Service
Lane Part)

o
=
©

|

[

0 020 NS RIVET, FRT LWR CONT ARM 2008-2010
BALL STUD (PART OF 22)

0 021 NS STUD KIT, FRT LWR CONT ARM 2008-2010
BALL (PART OF 22)

022 25930725 06.168 L ARM, FRTLWR CONT (INCLS 19- AP (FE5) 2008-2010 01
21, 26) (Service Lane Part)

022 25930724 06.168 R ARM, FRTLWR CONT (INCLS 19- AP (FE5) 2008-2010 01
21, 26) (Service Lane Part)

023 11516356 06.174 BOLT, FRT LWR CONT ARM FRT A 2008-2010 04
(M10X1.5X70, 30 THD) (8.900)
(Service Lane Part)

024 11589009 08.900 BOLT, HFH, M14X2X131, 36 THD, 2008-2010 04
30.5 0.D., CAM/MAT PT, 10.9,
GMW3359, (DRIVETRAIN & FRT
SUSP FRM) (Service Lane Part)

] 025 22672863 06.177 BRACKET, FRT LWR CONTARM A 2008-2010 04
(Service Lane Part)

25837418 06.170 BUSHING, FRT LWR CONT ARM AP (FE5) 2008-2010 02
(PART OF 22) (FRT) (Service Lane
Part)

15918782 07.003 FRAME, DRIVETRAIN & FRT A (FE5) 2008-2009 01
SUSP (SEE GROUP 09.000 "BODY
MOUNTING" FOR DETAILED
ILLUSTRATED VIEW)

20778307 06.055 L SHAFT, FRT WHL DRV (SEE AP (LNF, MU3) 2008-2010 01
GROUP 06.000 "DRIVE AXLE ASM"
FOR DETAILED ILLUSTRATED
VIEW)

20778308 06.055 R SHAFT, FRT WHL DRV (SEE AP (LNF, MU3) 2008-2010 01
GROUP 06.000 "DRIVE AXLE ASM"
FOR DETAILED ILLUSTRATED
VIEW) (ACDelco #20778308)

] 029 11562343 07.242 BOLT, FRT STAB SHF BRKT A (FE5) 2008-2010 02
(M10X1.5X27) (Service Lane Part)

] B 030 25847759  07.241 SHAFT, FRT STAB (23 MM) A (FE5) 2008-2010 01
(Service Lane Part)
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User Note: Bar is 24mm
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] 3? 031 20902785 07.243 INSULATOR, FRT STAB SHF AP (FE5) 2008-2010 02
% (24MM STAB BAR) (Service Lane
Part)

A Service Bulletin applies to this part number. Per GM Service Policies and Procedures, failure to follow bulletin information may
result in the rejection of a warranty claim.

032 11562343 07.242 BOLT, FRT STAB SHF BRKT A (FE5) 2008-2010 02
(M10X1.5X27) (Service Lane Part)

033 10389617  07.242 CLAMP, FRT STAB SHF A (FE5) 2008-2010 02
(100X50X55) (2 HOLES) (Service
Lane Part)

T 034 11516077 08917 NUT, HFH, M10X1.5, 11.7THK, 2008-2010 02
215 0.D., 10, 7111M (FRT STAB
SHF BRKT)

Eﬁs 035 20784688 07.240 LINK, FRT STAB SHF (250MM) A (FE5) 2008-2008 02
@ (Service Lane Part)

]

N

0| O

A Service Bulletin applies to this part number. Per GM Service Policies and Procedures, failure to follow bulletin information may
result in the rejection of a warranty claim.
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